
I 

 
 
 
 
 
 
 
 
 
 
Sustainability Assessment of Göteborg Urban 
Water System using Stakeholder - Indicator 
combined approach 
 
 
Master of Science Thesis in Applied Environmental Measurement Techniques 
 
 

EDUARDO JAVIER FERNÁNDEZ VAN DER SCHRAFT  
 
 
 
 
 
 
Department of Civil and Environmental Engineering  
Division of Water Environment Technology  
CHALMERS UNIVERSITY OF TECHNOLOGY  
 
 
Göteborg, Sweden, 2006  
Master’s Thesis 2006: 44 

 
 



MASTER’S THESIS 2006: 44 
 
 
 
 
 
 
 
 

Sustainability Assessment of Göteborg Urban Water 
System using Stakeholder - Indicator combined 

approach 
 
 
 
 
 
 

EDUARDO JAVIER FERNÁNDEZ VAN DER SCHRAFT 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
[...]
NGO’s 0 22 0 

 

The information was sorted and tabbed among the different groups in order to analyze the 

answers. The percentage of participation in the total answers is shown in the Figure 4.2. 



 

22 

The questionnaire is divided in 3 sections. Section A is related with the quality of the 

service. Section B is related with the future perspectives of the service and section C is 

related with the evaluation of environmental issues in the Municipal area of Göteborg.  

 

Questionnaire Participation

7%

11%

20%

6%

56%

Academics

Local Politicians

Employees

Private Sector

General Public

 

11Figure 4.2: percent of participation of the stakeholders in the received questionnaires 
    

4.3 Life cycle assessment perspective 

The Sustainable System Perspective will be evaluated using Sustainability Development 

Indicators (SDI). The first step is defining physical and time boundaries based on the LCA 

method.  

 

4.3.1 Study Boundaries 

Establishing the system boundaries is essential for sustainability and environmental 

assessment because they delimiting the system and the processes that are involved and also 

facilitate the identification of the inputs and outputs of the system. The UWS is defined in 

terms of physical (energy/materials and inputs/outputs) and time boundaries. The time 

boundaries are related with a time perspective that of 5-30 years for the assessment of 

sustainability indicators. The physical boundaries are defined from the intake of water from 

Göta Älv river (cradle) till the discharge of treated wastewater in the Göta Älv river (grave) 

and the sludge deposition in the sludge land catchment. Three boundaries are defined: 

 

1. Technical System 

2. Urban Water System 



 

23 

3. Catchment and Life Cycles 

 

Sketching the frontiers of the system (figure 4.3) and adding the main inputs and outputs in 

each boundary is possible to have a more detailed picture of the system. The following 

sketch shows schematically the components of the UWS in Göteborg 

 

The technical system 

The technical system is conformed by the Drinking Water Plants (Lackarebäck and 

Alelyckan) and the Wastewater treatment plant (Ryaverket) 1a and 1b respectively. Both 

production of drinking water and treatment of wastewater have inputs and outputs. In 1a 

the main input is the raw water that is obtained from the Göta Älv river and the main output 

is drinking water that is distributed through pipes. In the production of drinking water 

sludge is obtained a sub product. In the 1b system the main input is wastewater that is 

collected through the sewer system. Stormwater and sludge that comes from the drinking 

water production process are collected and treated too. The main output is treated 

wastewater and sludge. Both (1a & 1b) consume energy and different kinds and amounts of 

chemicals. 

 

The urban water system 

The Urban Water System includes both processes (1a & 1b) and usage of drinking water, 

heat drinking water, wastewater and stormwater collection, also the sludge that is produced 

in the drinking water production and the sludge that is produced by the treatment of 

wastewater. Inputs and outputs of energy are also considered in this part of the system. The 

process of production of drinking water does not include any energy recovering whatsoever 

but in the wastewater treatment process it does through the generation of biogas and the 

recovering of heat trough the heating pumps. Both processes consume energy through 

production/treatment, drinking/wastewater respectively and in the distribution process.  

 

Catchment and Life Cycles 

Catchment and life cycle is the third system boundary of the system. Set by the catchment 

area (where the life cycle ends); the final discharge of the treated water in the Göta Älv 



 

24 

river and the disposal of sludge. In this part of the system is included the use of sludge (part 

of it in soil enrichment) and the obtaining of sludge sub-products (biogas). 

 

Göteborg Urban Water System 

12Figure 4.3 Göteborg UWS boundaries 
 

4.3.2 Selection of Environmental Sustainability Indicators (ESI) 

The selection of SDI was made through a literature review and defined in the different 

burdens of the system. Sixteen SDI were used and they were grouped (table 4.2). The ESI 

utilized in the case study are grouped in 5 section depending in which part of the UWS are 

located. 

 

4.3.4 ESI Data collection 

The data necessary to assess the SDI will be collected using the VA-Verket and GRYABB 

annual reports and also with interviews with relevant people related with both companies. 

 

 
 

Withdrawal 

Drinking water treatment at 
Lackarebäck and Alelyckan  

Distribution 

Usage 

Wastewater 
collection 

Chemical 
production 

Chemical 
production Transport 

Soil improvement 

Sludge 
Treatment 

Heat pumps 

Energy 
recovery 
through 
Biogas 

Heat, fuel 
and 

electricity 
production 

 Raw water from Göta Älv 

Heating of 
tapwater 

 Treated wastewater to Göta Älv 

Wastewater 
treatment at 
Ryaverket 

3 

2 

1a 

1b 

Sludge 

Stormwater 
collection 



 

25 

Göteborg 

13Figure 5.1 Map of Sweden. 

  Table 4.2 Selected Environmental Sustainability Indicators. 

Environmental System Perspective 
Environmental Sustainability Indicators 1 Urban water cycle 

Study 
boundary 

level Indicator Units 

Freshwater resources 3,1 
Raw water protection 
Raw water quality 
Freshwater availability 

% protected water resources 
mg/l (COD, P, N) 
% (withdrawal/available volume) 

Drinking water production 
and distribution 1 

Chemical and energy consumption 
Drinking water production 
Leakage 

Kg and kWh per produced m3 drinking water 
L per capita and day 
% 

Usage 2 Drinking water consumption per capita and day 

Wastewater collection and 
treatment 1,3 

Wastewater collection 
Treatment performance 
Chemical and energy consumption 
Loads to receiving water 

per year 
% removal of BOD, P and N 
per treated m3 water 
amount of P and N per year 

Handling of by-products 1,3 
Sludge disposal or reuse 
Nutrient recycling 
Loads to receiving soils 

% reused 
% amount of N. P recycled 
Amount of Cd per year 

1 measured through data collection (modified from Lundin 2003) 

 

5. Study Area description 

The case study has been carried out in Göteborg the second 

largest city in Sweden. The study comprises the whole urban 

water cycle in Göteborg.   

 
5.1 Göteborg (Sweden) 

Göteborg is located on the west coast of Sweden and is part of 

the Västra Götaland province (figure 5.1). Göteborg is the 

second largest city after Stockholm and has a population of 

495.849 inhabitants (2000 census). Göteborg Metropolitan 

Area is conformed by 11 municipalities with 816.931 

inhabitants in total and with a population density of 279.3 

hab/km2.  

 
5.2 Freshwater resources  

The urban water cycle starts in the catchment area of the Göta 

Älv River (figure 5.2). This river is one of the longest rivers in 

Europe and it is the longest in Sweden with a longitude of 90 

km. With an average flow of 550 m3/s the Göta Älv serve as drainage for Lake Vänern into 

the Kattegat.    



 

26 

14Figure 5.2 Göta Älv River. 

Almost every species of fish that live in the lakes in Sweden 

is possible to find in Göta Älv.  The Göta Älv River 

provides raw water for Göteborg, Öckerö and parts of the 

municipalities of Ale, Partille and Mölndal for the 

production of drinking water, totalizing approximately 

700.000 inhabitants. Raw water is taken from the Göta 

River and pumped to the Alelyckan Water Treatment Plant, 

where is process and distributed. Water quality is monitored 

by 7 monitoring stations along Göta Älv between Vänern 

(where the river starts) and the catchment point at 

Lärjeholm. Part of the water that is taken flows via tunnel 

systems to the lake Lilla Delsjön that is connected via a 

channel with lake Stora Delsjön where Lackarebäck water 

treatment plant takes the raw water, for drinking water 

production. Currently a backup system exists that allows 

Lackarebäck water plant to supply drinking water in case 

that raw water can not be taken from lake Delsjön. It so raw 

water is taken from Rådasjön using a supply line.  

 

5.3 Drinking water production 

The process of drinking water production in Lackarebäck 

and Alelyckan is similar. Basically they have three main steps: chemical precipitation, 

sedimentation, filtration and absorption using activated carbon (flocculation, sedimentation 

and filtration). Before the raw water begins the purification process it passes through a 

turbine that generate 1% of the energy necessary in the production process. The purification 

process start by adding aluminium sulphate (Al2(SO4)3) to the raw water. The aluminum 

sulphate is prepared and mixed with drinking water before use in raw water. The chemical 

precipitation can be accelerated using sodium silicate (Na2SiO3) that helps the coagulation 

process. All the particles that are heavier than water precipitate in the bottom of the 

sedimentation tanks. The sludge generated in this part of the process is pumped to 

Ryaverket wastewater treatment plant. At this point of the process the water still contains 



 

27 

flocculent matter that is not heavy enough to be separated in the sedimentation process. To 

remove it the water passes through a rapid filter process where the water is filtered using a 

one meter thick activate carbon filter. The activated carbon also traps substances that can 

smell or taste.  The activated carbon is flushed every 4 days to keep it clean. Before the 

water is pumped in the pipe system the drinking water has to reach appropriate pH and 

disinfection levels. In order to reach those levels calcium hydroxide and chlorine or 

chlorine dioxide are added. Figure 6.3 shows the main processes of drinking water 

production. 

15Figure 5.3 Drinking water production processes. 
 
5.4 Wastewater collection and treatment 

Wastewater collection is made by a centralized pipe system. Wastewater is pumped by VA-

Verket to RWWTP. RWWTP has been working since 1972 and nowadays collects the 

wastewater of 6 municipalities that also are the owners of the company. The six 

municipalities are Ale, Göteborg, Härryda, Kungälv, Mölndal and Partille. Seventy-two 

people work there and the company had an income of 192.3 Msek for the year 2004. Figure 

5.4 shows in general terms, the process that is carried out at RWWTP.  

 
The process (figure 5.4) can be divided in two sub processes, one that treats the liquid part 

and the other one that treats the solid part of the wastewater that is collected. When the 

wastewater arrives to the system it is pumped with 4 pumps through the primary settling 

where most of the organic material settles in the bottom. In this process iron sulphate is 

added to partially remove phosphorous. Then the water is pumped to the biological process 

to break down the organics and remove nitrogen through aerobic and anaerobic processes. 

In this part artificial bacterial colonies are created to later bind with a flocculant polymer. 

The water then passes through the secondary settling where the last part of the organic 

 
 

Intake   

Pipe 
network 
system   

Chemical 
Flocculation  Sedimentation  

Filtering and 
Disinfection   

alumin ium 
sulphate   Activated 

carbon filter  

Sludge   



 

28 

matter settles in the bottom. Finally, the effluent waste passes through a turbine that 

generates electricity and through a heat pump that reduces the temperature of the water to 

8° C approximately. This energy is used in the combined heat power system of the city. 

The treatment of the sludge (figure 5.5) is basically a series of mechanical processes like 

the gravity thickener and the gravity belt thickener in the beginning of the process to 

decrease the volume of sludge, separating it from the water. When the sludge gets a 

determined density it goes to the digester where is stored during 21 days to produce biogas. 

The digested sludge passes through two more mechanical processes (centrifuge and belt 

filter press) to finally be used for soil enrichment. The biogas produced passes through a 

pressure regulator and is then used in different ways. Part of it is used to produce electricity 

(gas motors) and heat, other part goes to the gas city network, other for vehicles that works 

with methane and the final part, that is not used, is burned. 

16Figure 5.4 Wastewater and stormwater treatment processes. 

17Figure 5.5 Sludge treatment processes. 

Primary 
Settling 

Anaerobic 
process 

Aerobic 
process 

Secondary 
Settling 

Sludge 
treatment 

 � 

Turbine Heat 
pump 

Sea 

  

Digested 
Sludge Silo 

 

   
Digester 

  

Burn 
  

Electricity 
and heat 

  
City g as network 

  
Filling 
Station 

  
Soil 
Enrichment 

  

Biogas 
 

Thickened 
Sludge Silo 

  

  Centrifuge 
 

Gas Holder 
  

Gravity belt 
thickener 

 

Gravity 
Thickener 

 
Sludge 

  

Belt Filter 
Press 

  



 

29 

5.5 Identified stakeholders 

Different stakeholders are involved in the urban water cycle in Göteborg. The stakeholders 

have different interests in the water system and can be divided in the following groups: 

• Academics 

• Employees 

• General Public 

• Local Politicians 

• Private Sector 

• Non governmental organizations 

 

5.5.1 Academics 

The academics through universities and institutes are related with the UWS through all sort 

of investigations and research related to the water and sanitation, sector supporting the 

decision making process with scientific results.  

 

5.5.2 Professional employees 

This group refers to the personnel and expertise working at or with water and sanitation in 

Göteborg. They are directly related with both drinking water production and wastewater 

treatment processes. They are in charge of the production process and also supervise that 

the UWS fulfill the quality standards and laws. This group is composed by employees from 

the county administration of Västra Götaland, Committee of sustainable waste and 

wastewater management, Municipality environment department, Water and sanitation and 

RWWTP.   

 

5.5.3 General Public 

This group is composed by people of different age, sex and that live in different sectors of 

Göteborg. Their opinion as a consumer has the relevance that represents part of the opinion 

of common people that is not involved directly with the production of drinking water 

neither the treatment of waster.  

 

 



 

30 

 

5.5.4 Local Politicians 

This group has the objective to administrate the UWS and watch over for the government 

interests related with water and sanitation sector.  

 

• Committee of sustainable waste and wastewater management 

• Water and sanitation 

• RWWTP 

 

5.5.5 Private Sector 

The private sector is composed mainly for large industries, real-estate owners and 

agriculture. Their water consumption is high and also their wastewater production.  The 

quality of the effluent from this sector is different in volume and quality compared with 

households. They also are important part of the local economy and providing jobs to the 

people of Göteborg and surrounding localities.  

 

5.5.6 Non governmental organizations 

Environmental agencies such local communities organizations, community councils etc. are 

part of the NGO’s. They can represent the way of thinking of a determined group of people 

and safeguard the public concerns and interests with the local authorities and their 

representatives.  

 

 

 

 

 

 

 

 

 

 



 

31 

 

6. Results 

The results are reported in two sections, one with the environmental sustainability 

indicators and the other one with the questionnaire evaluation. 

 

6.1 ESI results 

Indicator data collection and calculation are found in appendix III and IV respectively. 